2 A

JSD30QT-27

BO9JSD50Q

AR

IS EEFGZ

T-27

FH PR 2




—. Jak4lff: Rear wheel subassembly

[
¥

14 Code B2 Description HEQty
1 | JSD50QT-27-001 B hf Tyre 1
2 | JSD50QT-27-002 ER:EE Rear steel wheel 1
3 | JSD50QT-27-003 | Jrthl i Rear brake block 2
4 | JSD50QT-27-004 |  [nlfv s Brake block spring 2
5 ml14 7N E B B Hex-locknut 1
6 | JSD50QT-27-005 | J& s #% &%l |Rear brake rocker axis| 1
7 | JSD50QT-27-006 | J5Hlsh#% 4 |Rear brake rocker axis 1
8 m6 X 30 INFRVE AR Flange bolt 1
9
10
11
12
13
14

[N
(6a]




. JaREYUe R : Rear wheel fender

&=

&

@

14 Code e Description HEQty
1 | JSD50QT-27-007 | Jo k4Tt Rearwheel fender 1
2 mé6 x 13 INFAEIATIERE | Hex-bolt,shaft position 2
3
4
5
6
7
8
9
10
11
12
13
14

[N
(6a]




= HIEIGERE, F IR 4LE: Front/rear absorber, fork sten sub

©
14 Code B2 Description HEQty

1 | JSD50QT-27-008 AR Junction plate 1
2 | JSD50QT-27-009 |  fifsis#y  |Right front absorber| 1
3| JSD50QT-27-010 |  Aciis 2% Left front absorber 1
4 | JSD50QT-27-011 HRERLG K Speedomoter cable nut 1
5 | JSD50QT-27-012 B e Steering top cone race 1
6 | JSD50QT-27-013 TR Steering top concave race 1
7 | JSD50QT-27-014 ERISSEA Upper steer ball frame 1
8 | JSD50QT-27-015 R Down steer ball frame 1
9 | JSD50QT-27-016 g Steering bottom concave race 1
10| JSD50QT-27-017 | B F} Locknut 1
11 m8 X 55 VAV PR IL Y i S Flange bolt 4
12| JSD50QT-27-019 R Steering bottom cone race 1
13| JSD50QT-27-020 W ke Hydraulic pressure nip 1
14 m6 X 12 VAV PR IL Y i S Flange bolt 2
15




V0. &EB:M: Carrier set

O © O op

7] |

14 Code B2 Description HEQty
1 | JSD50QT-27-021 TEFER Carrier set 1
2 | JSD50QT-27-022 SN RS Outer spacer 1
3 | JSD50QT-27-023 PIEES Inner spacer 1
4 ml6 I 4 R Locknut 1
5 m8 Ry Spring washer 2
6 m8 X 45 P /S F A Inner hex-bolt 2
-
8
9
10
11
12
13
14
15




Ti. VRS Muffler

®

Mt
—®
o o
I— ]
I ]
14 Code e Description HEQty
1 |JSD50QT-27-0124 MEPE Muffler 1
2 m8 X 55 VAYi R NIL Vi Flange bolt 2
3 me6 X 28 i R R Cover nut 2
4 | JSD50QT-27-025 Bl Piston ring 1
5 | JSD50QT-27-026 fi] 72 < 4 Fixture loop 2
6 | JSD50QT-27-027 [i] 32 52 iy Fixture rubber pad 2
-
8
9
10
11
12
13
14

[N
(6a]




A}

/N

. WS4 Front wheel subassembly

14 Code i Description HEQty
1 | JSD50QT-27-028 B hf Tyre 1
2 | JSD50QT-27-029 HBh A Break plate 1
3 m8 X 40 P /S Ff A Inner hex-bolt 3
4 | JSD50QT-27-030 [HIEA RS Front wheel spacer 1
5 | JSD50QT-27-031 EL Aluminium wheel 1
6 | M12X1.25X220 Hirke 4 Front wheel axis 1
7 M12 Afkm A pigsE | Hex-locknut, Flange 1
8
9
10
11
12
13
14

[N
(6a]




t. BUERYYERR, 51835 Front wheel fender,number cover

75 Code iCEZ Description HEQty
1 | JSD50QT-27-032 | fiike+4etiJ# | Rear part,front wheel fender 1
2 | JSD50QT-27-033 o Number cover 1
3
4
5
6
7
8
9
10
11
12
13
14

-
(6a]




J\. HifkEh R Front brake subassembly

14 Code e Description HEQty
1 | JSD50QT-27-034 AR Front brake 1
2 m6 X 25 VAV RFReAIE Vs Flange bolt 2
3| SD125T-27-035 | [ & )i Upper pump seat 1
4 m6 X 50 VAV AL Y Flange bolt 2
5
6
7
8
9
10
11
12
13
14

[N
(6a]




Ju Abuh 28 Carburetion subassembly

L% Code

i

Description

HEQty|

JSD50QT-27-036

AT 5 ik

Carburetion subassembly

O | 0[N |b W ([N |F-

[N
o

|
| )

[N
N

[N
w

H
o

[N
(6a]




. HELPSJERR: Frame fengder

f£5i% Code L2, Description oty
1| JSD50QT-27-037 |  ZEZE447e R Frame fender 1
2 |JSD50QT-27-037B| 4= 24 e i 1y 745 1
3
4
5
6
7
8
9
10
11
12
13
14

[N
(6a]




+—. K#¥: Stander,center

02

14 Code i Description HEQty
1 | JSD50QT-27-038 P Stander,center 1
2 | JSD50QT-27-039 R Spring,center stander 1
3 | JSD50QT-27-040 RPN Cushion 1
4 m8 X 25 VAV RFReAIE Vs Flange bolt 2
5 m8 INHE A TR B Flange nut 2
6 m5 INHE A TR B Flange nut 1
-
8
9
10
11
12
13
14

[N
(6a]




+ . RERAE, WE 241 E: Engiin hanger,absorber subassen

a
[ ]
‘ (=]
o
o
r., = ——(0)
14 Code i Description HEQty
1 | JSD50QT-27-041 BES Engin hanger 1
2 | JSD50QT-27-042 |  J5 U= 2% Rear absorber 1
3| m10X1.25X40 | /NME LR Flange hex-bolt 1
4 | JSD50QT-27-043 |  ZEbeig iz Cushion 2
5 | JSD50QT-27-044 (BE=S Spacer 1
6 m10Xx1.25 Atk HBRE | Flange Hex-locknut 1
7 | JSD50QT-27-045 avil: Yis Hex-bolt 1
8 | m10X1.25X55 | NAELZIIRE Flange hex-bolt 2
9 | m10X1.25X184 | /NAAIEL IR Flange hex-bolt 1
10
11
12
13
14
15




+=. H¥EHIE. Stander,side subassembly

=
14 Code i Description HEQty
1 | JSD50QT-27-046 FLpE Side stander 1
2 | JSD50QT-27-047 | P[] 52 242 Axletree bolt 1
3 | JSD50QT-27-048 BT Spring,side stander 1
4
5
6
7
8
9
10
11
12
13
14
15




RRLNE Y

Frame body

14 Code e Description HEQty
1| JSD50QT-27-049 e Frame body 1
2 | JSD50QT-27-050 |  mjw\ sz %8 Horn stander 1
3
4
5
6
7
8
9
10
11
12
13
14

[N
(6a]




+H. HEAT4aE: Turning light subassembly

/

A Y |

oo TTT T .
—— ——©®

14 Code i Description HEQty

1 | JSD50QT-27-051 | TFiA#%[mk] | Right front turninglight [(12V/10W)
2 | JSD50QT-27-052 |  Hi ZE 4% 4] Flange bolt 1(12V/1W)
3 | JSD50QT-27-053 | $24 X\ 5 /N 55 Small cover 1
4 | JSD50QT-27-054 LT Lacquer light 1(12v/3W)
5 ST4.2X 16 ERZLELA] Screw 2
6 ST4.2X12 EpZLELA] Screw 2
7 m5 VAV RF RN IL S Flange nut 2
8
9
10
11
12
13
14

[N
(6a]




+o5. ERAT, JEEEe 4 Rear tail light,rear fender subas

!

f£5i% Code L2, Description oty
1| JSD50QT-27-055 | JoB4] 5k Rear taillight subassembly P(12v18uw/5W)
2 | JSD50QT-27-056 Ja A kT Right rear turning light [L(12V10W)
3 | JSD50QT-27-057 Ja ZE G kT Left rear turning light [L(12V11W)
4 | JSD50QT-27-058 Jo SOGHR Rear glisten plate 1
5 b6 P Washer 2
6 ST4.8X 16 H ZhIRAT Screw 2
7 M6 X 20 N R B Washer hex-bolt 2
8 M6 INFRIE LR R Flange hex-bolt 6
9 | JSD50QT-27-059 IEEEPEYT Rear fender 1
10
11
12
13
14




+-+. A4 Rear luggage carrier subassembly

E——=m
O

14 Code i Description HEQty

JSD50QT-27-060 S Rear luggage carrier 1

m8 X 50 VAL YES Inner hex-bolt 4

O |0 ([N |b W[N]

[N
o

|
| )

[N
N

[N
w

H
o

[N
(6a]




+ )\, THAE4HM: Luggage box subassembly

111 4 moa T
\l/ L]
14 Code e Description HEQty

1 | JSD50QT-27-061 T HAH Luggage box 1
2 | JSD50QT-27-062 | [ H4A Luggage box cover 1
3 | JSD50QT-27-063 N Lock spring 1
4| JSD50QT-27-064 | T ELAA %K Luggage box lock 1
5 | JSD50QT-27-065 | L HFH i #% 7Y | Luggage box cover rocker 2
6 | JSD50QT-27-066 | 7~ iy HiZiss: Washer bolt 1
7| ST4.2X16 H SigE] Screw 4
8
9
10
11
12
13
14

[N
(6a]




+ L. BESHZALE: Pedal board subassembly

14 Code e Description HEQty
1 | JSD50QT-27-067 TR AR Pedal board 1
2 | JSD50QT-27-068 HJfR 5 Battery cover 1
3 M6 X 20 VA, ERFR=ATIL Y Flange bolt 8
4 ST4.2 [ BURAT Screw 2
5
6
7
8
9
10
11
12
13
14

[N
(6a]




. HZ32ZK: Wire subassembly

._

15,

? g
®, @ O
14 Code i 4 Description HEQty|
1 | JSD50QT-27-069 FH4 Main cable 1
2 | JSD50QT-27-070 RUK A Unit 1
3 | JSD50QT-27-071 4k i Starter replay 1
4 | JSD50QT-27-072 NG Flash 1
5 | JSD50QT-27-073 Hi A4 Handlebar, front brake 1
6 | JSD50QT-27-074 FELR A Horn 1
7 | JSD50QT-27-075 |  fikJIFk Ignitor switch 1
8 | JSD50QT-27-076 T kg Stability voltage equipment 1
9 | JSD50QT-27-077 | 1EARZE (41) | Positive pole wire 1
10| JSD50QT-27-078 | #i#kek (&%) | Cathode wire(battery) | 1
11| JSD50QT-27-079 | #ik&k (&%) Cathode wire(engine) 1
12| JSD50QT-27-080 |  Jathilzh Tk Rear brake switch 1
13| JSD50QT-27-081 e A High-pressure bag 1
14
15




T ASUEER A Air Filter subassembly

— i lliii!iillj:a;_.
NN/
@ @

f£5i% Code 4% Description H=Qty
1| JSD50QT-27-082 | “FJ&#s4ifl | Air filter subassembly 1
2 | JSD50QT-27-083 R 4 Hoop 1
3 ST4.8X 12 H B2 ET Screw 2
4| ST4.2X16 [ BU24T Screw 4
5 ST4.8X 16 H B2 ET Screw 8
6 M6 X 25 INFAE L TH R Flange bolt 2
-
8
9
10
11
12
13
14
15




TR ARA A

Fuel tank subassembly

N
14 Code Hi Description HEQty

1 | JSD50QT-27-084 MHEE] Fuel tank 1
2 | JSD50QT-27-085 ilAteE Pipe vaccum 1
3 | JSD50QT-27-086 | ihi#¥A. B. C. D | TubeA. B. C. D 1
4 | JSD50QT-27-087 v Discharge fuel position 1
5 | JSD50QT-27-088 ELISIES Fuel lock 1
6 | JSD50QT-27-089 AR o Fuel tank cover 1
7 | JSD50QT-27-090 15 Jik A Sensor 1
8 | JSD50QT-27-091 ) Piston ring 1
9 | JSD50QT-27-092 B %2 R Sensor pressure board 1
10 M6 X< 12 VAV RFReAIE Vs Flange hex-bolt 3
11 M6 IS A TR B Flange hex-nut 2
12| JSD50QT-27-093 JOR/i Filter net 1
13| JSD50QT-27-094 | 4W Fy F3% Spring 7
14| JSD50QT-27-095 | 4Nz k3% Steel wire spring 3
15| JSD50QT-27-096 JUR/iE Fule filter 1




16| JSD50QT-27-097 THik The key 1
— =L A4 Fuel tank stander
Pam— E
= |
dadd
{45 Code B4 Description HEQty)

1| JSD50QT-27-098 | At sz 48 Fuel tank stander 1
2 M6 X 55 /S F A Inner hex-bolt 4
3 M6 X 12 NAVEZIER | Flange hex-bolt 4
4

5

6

7

8

9

10

11

12

13

14

-
(6a]




—HUY. PFEgs A Arithmometer subassembly

&

14 Code i Description HEQty
1|1 JSD50QT-27-099 T Arithmometer 1
2 | JSD50QT-27-100 |  HLFE & Bl Speedomoter cable 1
3 M5 X 20 Uk IR Bolt 1
4
5
6
7
8
9
10
11
12
13
14
15




T, AUE44E: Front faceplate subassembly

||II ]
/
/

i
III

\
\

1

{ | .I"-.
."IIIII'I I IIII"'.

14 Code e Description HEQty
1| JSD50QT-27-101 HI B2 Front faceplate 1
2 | JSD50QT-27-102 A EAT Front lamp 2(12V531/35)
3| ST4.8X16 [ BURAT Screw 6
4 M6 X 20 RN DN Yid Crossing bolt 4
5 M6 INFRIE AR R Flange hex-nut 4
6 | JSD50QT-27-103 | | FL4fitk Front faceplate lacquer 1
-
8
9
10
11
12
13
14

[N
(6a]




T8, AR fE: Seat subassembly

14 Code e Description HEQty
1| JSD50QT-27-104 Ap R Seat 1
2 | JSD50QT-27-105 VaYil 35 Hex-nut 1
3 | JSD50QT-27-106 Al F A Seat axis 1
4
5
6
7
8
9
10
11
12
13
14
15




—+th. A Luggage box subassembly

:

(09) =

) -

) :

.@, -]

14 Code i Description HEQty

1 | JSD50QT-27-107 P Luggage box 1
2 | JSD50QT-27-108 | Z<WFH N i Luggage box inner cover 1
3 | JSD50QT-27-109 | Z&¥Af i /N ii [Front small cover,Luggage box| 1
4 | JSD50QT-27-110 | A«¥fa = Front cover,Luggage box 1
5 ST4.8X 16 EpZiLa) Screw 2
6 M6 X 20 VAV RFReAIE Vs Flange hex-bolt 2
7 M6 X 20 P A kIR ke | Crossing hex-bolt 1
8 ST4.8 LAl Spring nut 1
9 M6 LAl Spring nut 1
10 M6 IS A TR B Flange hex-nut 2
11
12
13
14
15




)\ KA Speedomoter subassembly

11 lloo L L4 11

T

) @

75 Code iCEZ Description HEQty
1 | JSD50QT-27-111 P& Speedomoter cover 1
2 | JSD50QT-27-112 AR A A Speedomoter subassembly 1
3| ST4.8X16 [ BURAT Screw 3
4 M5 X 30 A SR Crossing bolt 2
5 b5 P Washer 2
6| ST4.2X16 [ BURAT Screw 2
7| ST4.2X12 [ BURAT Screw 2
8 | JSD50QT-27-113 | 4 )X\ Ik 3% Windshield 1
9 | JSD50QT-27-114 | JyIMf8 REE | Underside cover,handlebar 1
10
11
12
13
14

-
(6a]




— I TR 4 Handlebar subassembly

FeFD Code 4, Description oty

1| JSD50QT-27-115 | J7 [ -7k | Handlebar balance block 1
2 | JSD50QT-27-116 A FE Handlebar cover ,left 1
3 1JSD50QT-27-117 | AHEIFR Left combination switch 1
4 | JSD50QT-27-118 | A A IFxRaEk Switch cover,Left 1
5 | JSD50QT-27-119 M NESS Accelerograph cable 1
6 | JSD50QT-27-120 | fidl&JFkE | Switch cover,Right 1
7 1 JSD50QT-27-121| 4HHEIFR Right combination switch 1
8 | JSD50QT-27-122 | il J4&#E Throttle grip 1
9 | JSD50QT-27-123 J7 4 Handlebar 1
10 M5 X 30 A SR Crossing bolt 1
11 M5 X 40 A SR Crossing bolt 2
12 M5 X 25 A SR Crossing bolt 1
13

14

15




=+ Jatlsh4ltt: Rear brake subassembly

14 Code e Description HEQty
1|JSD50QT-27-124 | Jaiilzh4E Rear brake set 1
2 | JSD50QT-27-125 J&i il ) 2% Rear brake cable 1
3 | JSD50QT-27-126 | Jhlshiz e - |Upper cover,rear brake set 1
4 mé X 25 VAV L Yid Hex-bolt 2
5 b6 L 4 ] Spring washer 2
6 o7 P Washer 2
-

8

9

10
11
12
13
14

[N
(6a]




— e BB Lacquer subassembly

® ® O O

OEREE

|

1iil

b

{45 Code B Description HEQty)

1 | JSD50QT-27-127 | A& HfitR Lacquer, left 1
2 | JSD50QT-27-128 | A5 BE4MtR Lacquer, right 1
3 | JSD50QT-27-129 | FPREAffR Lacquer, center 1
4| JSD50QT-27-130 | A=A #%X[% | Fender net left/right | 1f}
5 [ JSD50QT-27-131 N Lock nut 1
6 | JSD50QT-27-132 Al F Seat lock 1
7 | JSD50QT-27-133 | “ZAxliEH:4u i etk Fixing plate 1
8 | JSD50QT-27-134 | 4=+ | Safety helmet pothook 1
9 m6 X 16 TSk R Crossing bolt 1
10| ST4.2X16 EpLdNa) Screw 4
11 ST4.8 ~h Spring nut 2
12| ST4.2X12 EpLdNa) Screw 4
13| ST4.8X16 H BURET Screw 2
14| ST4.8X16 EpLda) Screw 2
15




=+ . WE4 k. Packaging subassembly

14 Code e Description HEQty
1|JSD50QT-27-135| rujfifudésm | Storage battery box | 1
2 | JSD50QT-27-136 SERN Storage battery 1
3 | JSD50QT-27-137 HAL A VL Electrolyte 1
4 | JSD50QT-27-138 SWE Cannulation 1
5 | JSD50QT-27-139 b4 T H Tools 1
6 | JSD50QT-27-140 THAS Tools bag 1
7 | JSD50QT-27-141 | il 5 fdeis Exponent bag 1
8 | JSD50QT-27-142 SRS Servicing card 1
9 | JSD50QT-27-143 | ffi F £ 7= Ui 15 Usage exponent 1
10| JSD50QT-27-144 | F=5h&#4AE  |Production certificate| 1
11| JSD50QT-27-145 | Fiffi5 5 Accessory list 1
12
13
14

[N
(6a]




=+=. KshHl41E: Engine subassembly

f%15 Code

iLEZ

Description

JSD50QT-27-146

azip]!

Engine

O |0 ([N |b W ([N |F-

[N
o

|
| )

[N
N

[N
w

H
o

[N
(6a]




=+, LA

Rearview mirror,left/right

@— —@
5 >
14 Code e Description HEQty
1 | JSD50QT-27-147 )L |Rearview mirror,left| 1
2 | JSD50QT-27-148 | AJfi8% | Rearview mirror,right| 1
3 M8 INFOVE 2 R ) Flange hex-nut 2
4
5
6
7
8
9
10
11
12
13
14
15




=+FH. AMREEE, MO Makeup gas equipment,side gli

14 Code i Description HEQty
1| JSD50QT-27-149 | —IX#M<3EHE |Makeup gas equipment| 1
2 | JSD50QT-27-150 Ui =1 Pipe vaccum 1
3 | JSD50QT-27-151 E Air tube 2
4 1 JSD50QT-27-152 10 1 Vent valve 1
5 | JSD50QT-27-153 R High-temperature tube 1
6 | JSD50QT-27-154 R Spring nut 6
7 | JSD50QT-27-155 | I sz e hdt Side glisten 2
8
9
10
11
12
13
14
15































N










assembly

A










®
®

1Ei.___.t: —— e e

20*12*25.5130/60-13


















bly







TRt




JoUEEC AT

JoUEEC AT




sembly







JoUEEC AT

=

=










B |




TR

=

TR




=

























=

=







S







isten


























































